



201819002519

TEST REPORT



Report No.	A202110232560
Sample acceptance No.	5029885-2
Name of samples	Glass mosaic
	A131 20mm×20mm×4mm/piece
Specification	327mm×327mm/block
Consignor	Rose Art Mosaic Co.,Ltd

Guangdong Jiangmen Supervision Testing Institute of Quality & Metrology

Special seal for inspection and detection

Oct. 29, 2021





NO.A202110232560

Guangdong Jiangmen Supervision Testing Institute of Quality & Metrology

Test Report

Page 1 Of 3

Name of samples (Type、Specification、 Brand、Grade)	Glass mosaic A131 20mm×20mm×4mm/piece 327mm×327mm/block	Production Date	2021-10
		Serial No. of sample	——
		Voucher No.	5029885
		Acceptance sequence number for sample	5029885-2
Inspected Entity	——	Test Type	Commission
Manufacturer	Rose Art Mosaic Co.,Ltd	Sample Quantity	20 blocks
Consignor	Rose Art Mosaic Co.,Ltd	Sampling basic number	——
Sampling Place	——	Date of sampling/receiving	2021-10-12
Way of receiving sample / Person of sampling/sending	Sending by Li Xiaojuan	Test completion date	2021-10-28
Test Standards	GB/T 7697-1996 《Glass mosaic》		
Evaluation Criterion	——		
Test Conclusion	<p>After inspection, the test items in the sample conform to the requirements of test standards (please refer to next page).</p> <p style="text-align: right;">Dedicated Testing & Inspection Seal Oct. 29, 2021</p>		
Remark	<p>1、The inspection item specified by the consignor;</p> <p>2、The consignor provided: the manufacturer、 production date and type specification.</p>		

Approved by:

高美贤

Checked by:

何祖幸

Tested by:

方健斌

Address: NO.48 the Jianshe 3 road Jiangmen City, Guangdong Province, China.



防伪码: 0b9ad2aef86916fac8





NO.A202110232560

Guangdong Jiangmen Supervision Testing Institute of Quality & Metrology

Test Report

Page 2 Of 3

No.	Test Item	Unit	Technical Requirement of Standards	Test Result	Conclusion	
1	Dimension deviation	mm	Length of side: ± 0.5	-0.2~+0.3	Qualified	
			Thickness: ± 0.4	-0.3~+0.3		
			Total length: ± 2	-1.0~+1.0		
			Gap: ± 0.6	-0.3~+0.4		
			Periphery distance: 1~8	2.1~8.0		
2	Appearance quality	mm	Deformation	Depression: ≤ 0.3	0~0.19	Qualified
				Bending: ≤ 0.5	0~0.39	
			Side defect	Length: ≤ 4.0	Conform	
				Width: ≤ 2.0	Conform	
		Angle defect length: ≤ 4.0			Conform	
		—	Flaw: Not allowed		No flaw	
			Blemish: Not obvious		Conform	
			Wrinkle: Not concentrated		Conform	
		mm	Open bubble	Length: ≤ 2.0	Conform	
				Width: ≤ 0.1		
3	Color and sheen	—	Basically uniform	Conform	Qualified	
4	Adhesive capacity between glass mosaic and stick paper	—	Roll inward the stick paper from one block of mosaic to form a tube, then make it level; the stick paper should not be off after repeating the above test three times.	Not off	Qualified	
5	Time for coming off	—	Any mosaic should not come off after soaking 5min.	Not off	Qualified	
		%	More than 70% mosaics should come off after soaking 40min.	100		
6	Chemical stability	%	HCl solution(1 mol/L):K ≥ 99.90	99.94	Qualified	
			H ₂ SO ₄ solution(1 mol/L):K ≥ 99.93	99.98		
			NaOH solution(1 mol/L):K ≥ 99.88	99.94		
			Distilled water: K ≥ 99.96	99.97		
7	Back of glass mosaic	—	With teeth or step stripe	Conform	Qualified	
8	Thermo-stability	—	No flaw and breakage should be found after being tested	Conform	Qualified	
9	Adhesive	—	According to item 4.7.2 of the standard	Conform	Qualified	

ANNOTATIONS:

- Test address (if different from the address mentioned in the front page): _____
- Address of the consignor: 50 Xindi Rd, Xinchang, Kaiping Guangdong, China. Post code: _____
- Test environment condition: according to the standard requirements
- Sampling procedure (if applicable): _____
- Sample property and state: intact
- Explanation for deviation of the standard (if applicable): _____
- Explanation for uncertainty of test result (if applicable): _____

质量

测专
4)



NO.A202110232560

Guangdong Jiangmen Supervision Testing Institute of Quality & Metrology
Test Report

Page 3 Of 3

-
8. Subcontracted item and subcontractor (if applicable): _____
 9. If there is any objection concerning the report, the objection should be told us within 15 days after receiving the report.
 10. The symbol "/" in Test Result represents that the item is not tested. The symbol "—" in Test Result represents inapplicability.
 11. The test report is translated from the Chinese version test report No. A202110231588, In case of divergence, the Chinese version shall be regarded as authentic.
-

